Pronovost

OPERATOR'S / PARTS
MANUAL

Snowblowers

Models
P-740 & P-740TRC P-860 & P-S60TRC
P-800 & P-SOOTRC P-862 & P-862TRC
P-860-92 & P-S60TRC-92

No. C176R1

05/06



co
"o, pronovost.a:
Copyright © Les Machineries Pronovost Inc., 2006

All rights reserved.
Printed in Canada.



TABLE OF CONTENTS

Section

1
2

O OWoo~NO®

11
12

Item Page
INEFOAUCTION ...ttt 5
ST 1 SRS 6
GENEIAL SAFELY ... e 6
Safety iN OPErAtiON .......coooiiiiiee e 6
Safety With MaINTENANCE ........ooi e 7
SAfEtY IN TrANSPOIT .. .ottt ee e 7
= A (TS (0] o[- S 7
DIBCAIS ..t 8
SAFELY DBCAIS ...ttt 8
MaintenanCe DECAIS ..........ccviiiiiiice s 10
F =] 0] o SRS 12
General @SSEMDBIY ..o s 12
Y = L T | o ST R TP 13
BasiC STart-Up PrOCEAUIES .........coveiiiiiiiieieeese e 13
IMIBINTENAICE ...ttt bbbttt b et benn e 14
) (0] =10 I TSPV UPORUROPRRTR 16
TrOUDIE SNOOTING ...t 17
SPECITICALIONS ...ttt ettt n e besae e et e sbeaneeneesaeareeneeas 19
PAFTS LIS ..t 20
Snowblowers P-740 P-800 P-860 P-860-92..........ccccoeriiiiiiineeisesceeesee 20
Snowblowers P-740TRC P-800TRC P-860TRC P-860TRC-92..........ccccovvvvivnnne 23
SNOWDBIOWET P-8B2 ... 27
SNOWDBIOWET P-8B2TRC ..o e 30
CRULE CST-T486 ...t 33
Semi-industrial Chute PSIG-7486 ...........cccoiiiiiiirieieieeeseee s 35
INdustrial Chute PCG-7486 .........ccccooveiiiiiiiieieees e 37
L@ 01 o] S 39
P.T.O. SNaft B1L4-EG .....coiiiiiiiieeesee e 41
P.T.O. Shaft 8202, 8202-1.......ccocoveieiiiiieeeses s 42
P.T.O. SNaft 9225-1 ... e 43
GRAN BOX 8251 ... 44
SPEEA rEUAUCEN 8348 ...ttt sttt 45
CYHNAEr 25TROB ..o e 46
Hydraulic Motor MLH-250 & MLH-315 ..o 47
B o o 18 1= 34 g - o SRRSO 48
WVBETANTY ..ottt ettt ettt e s h e sk b e ek et bt e e bt e s he e sh b e shbeeb e e ebe e sbeesaeesbnenbeesbneas 49






INTRODUCTION

CONGRATULATIONS!

Thank you for choosing PRONOVOST. We are
confident this equipment will meet your requirements
in terms of quality, performance and reliability.

This manual was prepared to assist you in the safe
operation of your new Snowblower. It contains
important information which will help you achieve
excellent returns with your Snowblower for years to
come.

Please read this manual completely before operating
your Snowblower and keep it for future reference.

Before starting the machine, you or any other person
who will be operating the Snowblower must
familiarize yourself with the safety recommendations
and the operating instructions. Please read carefully
and be sure to understand and follow all
recommendations and procedures.

In this manual, the right and left sides are identified as
shown on Figure 1.

If you require additional information on your
Snowblower, please contact your PRONOVOST
Dealer.

| -

NOW take a moment to enter the model, serial
number and the date of purchase of your Snowblower
in the space provided.

When ordering parts from your Dealer, please refer to
these numbers for a fast and efficient service. Use
PRONOVOST parts for replacement.

The model and serial numbers are on the name plate
shown on Fig. 1.

Figure 1

MODEL.: &5
SERIAL NO: £
DATE OF PURCHASE: &5




SAFETY

GENERAL SAFETY

2

WHEN YOU SEE THIS SYMBOL

ATTENTION!

BE ALERT
YOUR SAFETY IS INVOLVED

This symbol «<SAFETY ALERT» is used in this manual and
on the safety decals on the Snowblower. It warns you of the
possibility of danger. Carefully read, understand and follow
all safety recommendations before operating the
Snowblower.

1)

2)

3)

4)

5)

6)

7)

Careful operation is the best assurance against acci-
dents. Carefully read this manual and follow all
recommendations before operating your Snowblower.
It is the owner’s responsibility to make sure that anyone
who will operate the Snowblower will read this manual
before operating the equipment.

Familiarize yourself with all controls and always be
ready to stop the Snowblower quickly in case of
emergency.

Never let a child operate the Snowblower.

Do not modify the Snowblower. Any non authorized
modification may affect the efficiency and/or safety of
the equipment and will automatically void the warranty.

Never operate the Snowblower with defective parts or if
damaged in any way. Have it repaired before operating.

Make sure all fasteners are in place and properly
secured or tightened. Refer to torque chart on page 48.

Avoid wearing loose fitting clothing when working with
the Snowblower. These could get entangled in moving
parts of the equipment and cause accidents.

8)

9)

10)

11)

Prolonged exposure to noise may hamper hearing.
Protect yourself by wearing adequate protection
devices.

Hydraulic fluids under pressure can damage your skin.
Do not use your hands to locate a leak.

Before the beginning of the snow season, inspect all
areas where the Snowblower will be used and remove
any object which may cause an accident and/or damage
the equipment.

Never operate your Snowblower in poor visibility or
without proper lighting conditions.

SAFETY IN OPERATION

1)

2)

3)

4)

5)

6)

8)

9)

Be sure there are no obstructions around the equipment
and that no one stands near the equipment when in
operation.

Do not operate an engine in a confined or non ventilated
area.

Do not perform any adjustments, cleaning, maintenance
or repairs with the engine running. The engine must be
stopped and the P.T.O. disengaged. Preferably remove
the key from the ignition.

Wear adequate clothing when working in cold or windy
conditions.

Adjust skid shoes for proper ground clearance of
scraper blade, especially in rough terrain or soft ground
conditions.

Before operating, make sure the P.T.O. is properly
installed and secured.

Before starting-up the Snowblower, make sure the auger
and drum areas are free of ice.

Put P.T.O. control in neutral position before starting
engine.

Keep hands, feet and clothing away from moving parts
of the Snowblower. Stay away from the discharge chute.



SAFETY (cont'd)

10) Before unplugging the chute, always disengage the
P.T.O., stop the engine and relieve all hydraulic pressu-
res.

11) Do not operate in excessive inclined conditions. Be
careful when turning in slopes.

12) Never operate your Snowblower with missing guards or
without protective devices in place.

13) Do not operate your Snowblower near buildings,
windows or other vehicules without prior and proper
adjustment of the chute deflector.

14) Never aim discharge chute towards people or animals.
This may cause serious injuries.

15) Always reduce operating speed in slippery conditions.

16) Be careful when backing-up, make sure you have good
visibility.

17) Always be on the lookout for objects which may enter

the Snowblower.

18) If undue vibrations are felt, disengage the P.T.O., stop
the motor and look for the cause of the vibration.
Vibration is usually the indication of a problem.

19) At the end of the operation, disengage the P.T.O., lower
the Snowblower, put transmission in neutral, apply
parking brake, stop engine and remove the key from the
ignition.

SAFETY WITH MAINTENANCE

1) Perform the Snowblower maintenance according to
recommendations contained in this manual.

2)

3)

Stop engine and relieve all hydraulic pressures before
doing inspection, maintenance or repairs.

Never perform any work under the Snowblower while it
is supported only by the tractor's hydraulic system. It
must be completely supported by wooden blocks or
other safe means.

SAFETY IN TRANSPORT

1)

2)

3)

4)

5)

6)

On public roads, use proper safety lights and check
local regulations.

Be alert while driving on the road. Never carry
passengers.

Always disengage P.T.O. while moving from one area
of work to another.

It is recommended to use both brake pedals
simultaneously for better control.

The recommended road speed should be such as to
maintain full control over steering and braking.

Be careful while backing up, make sure you have good
visibility.

SAFETY IN STORAGE

1)

2)

Provide adequate supports to prevent any accidental
overturning of the Snowblower.

Do not let children play in the area where the
snowblower is stored.



DECALS

SAFETY DECALS

The safety decals are affixed wherever special safety
precautions are indicated. Locate them on the machine
and read them carefully. If a decal is damaged, lost or
illegible, install a new one. The following photos
indicate where each one must be installed.

Figure 3

A DANGER

TO AVOID SERIOUS INJURIES, KEEP CLEAR OF
EQUIPMENT WHILE IN OPERATION.

- FOR SAFE OPERATION, FOLLOW OPERATING INSTRUCTIONS
IN OPERATOR'S MANUAL.

KEEP HANDS, FEET AND CLOTHINGS AWAY FROM POWER
DRIVEN PARTS.

STOP ENGINE 8EFORE LEAVING THE EQUIPMENT.

MACHINE HAS TO BE COMPLETELY STOPPED BEFORE
STARTING TO ADJUST OR LUBRICATE.

POUR EVITER DES BLESSURES GRAVES SE TENIR
LOIN DE CET EQUIPEMENT LORSQU'IL EST EN
MARCHE.

KEEP PEOPLE AND PETS AT SAFE DISTANCE FROM MACHINE.

KEEP ALL GUARDS AND SHIELDS IN PLACE.

- POUR UN FONCTIONNEMENT SECURITAIRE SUIVRE LES Figure 4
INSTRUCTIONS DANS LE MANUEL D'OPERATION. Decal B Part no.: A101

| -

- GARDER LES MAINS, PIEDS ET VETEMENTS £LOIGNES DES (=
ELEMENTS MOBILES OU ROTATIFS.

- AVANT DE QUITTER LA MACHINE ARRETER LE MOTEUR.

-oao

- ARRETER COMPLETEMENT LA MACHINE POUR EFFECTUER
L'ENTRETIEN ET L'AJUSTEMENT.

- GARDER LES GENS ET LES ANIMAUX A UNE DISTANCE
SECURITAIRE.

| 6 GARDER TOUS LES ECRANS PROTECTEUR EN PLACE.
PA

Figure 2

Decal A Part no.: A102 ; ”
Figure 5



DECALS (cont'd)

A ATTENTION B 4A DANGER

TO AVOID BODILY INJURIES, KEEP ALL
POWER DRIVE SYSTEM SAFETY SHIELDS
IN PLACE.

OPERATE ONLY WITH 540 rpm POWER

TAKE-OFF.

POUR EVITER TOUS RISQUES DE BLES-
SURES, GARDER TOUS LES PROTECTEURS
EN PLACE.

N’UTILISER QU’AVEC UNE PRISE DE |
Figure 6
Decal C Part no.: A107

\\\ ADANGER/7/.

Figure 7
Decal D Part no.: A103

ENVELOPPE PROTEGTRIGE
MANQUANTE
Figue NE PAS UTILISER

Decal E in Fig. 9 is located directly on the P.T.O.
shaft. It is not visible when the safety shield is in

place. It must never be visible when you operate the D A N G E R
equipment.

Figure 9
Decal E Part no.: A108
-9-



DECALS (cont'd)

4\ DANGER 4\

ROTATING DRIVELINE
CONTACT CAN CAUSE DEATH

KEEP AWAY!

DO NOY OPERATE WITHOUT

ALL DRIVELINE, TRACTOR AND
EQUIPMENT SHIELDS IN PLACE

DRIVELINES SECURELY
ATTACHED AT BOTH ENDS

ARBRE DE TRANSMISSION

TOUT CONTACY PEUT ETRE MORTEL
RESTEZ ELOIGNE :

PEUT AGRIPPER VETEMENTS

NE PAS ACTIONNER SANS :

LES ENVELOPPES PROTECTRICES
DE L'ARBRE DE TRANSMISSION, DU
TRACTEUR ET DE LA MACHINE

FIXER SECURITAIREMENT LES
DEUX EXTREMITES DE L'ARBRE DE
TRANSMISSION.

Figure 12

Part no.: A 105

o _

Figure 13

Part no.: A 106

DRIVELINE SHIELDS THAT TURN
FREELY ON DRIVELINE

S'ASSURER QUE LES ENVELOPPES
PROTECTRICES TOURNENT LIBRE-
MENT SUR LU'AABRE DE TRAN-
SMISSION

ATTENTION

CHECK OIL LEVEL
PERIODICALLY.

Figure 10
Decal F

Part no.: A 109

VERIFIER LE NIVEAU
D’HUILE PERIODIQUE-
MENT.

Figure 14
Decal G

Part no.: A104

Figure 11

MAINTENANCE DECALS

The maintenance decals indicate the points requiring
lubrication. Refer to maintenance section for more
details.

L

Figure 15
-10 -



DECALS (cont'd)

i ATTENTION ) A ATTENTION

POUR UNE EFFICACITE MAXIMUM
DU RESSORT DE COMPRESSION,
AJUSTEZ CELUI-CI SELON LA
MESURE SUIVANTE.

CETTE PORTE A ETE CONGUE
POUR AMELIORER LA VISIBILITE
LORSQUE LA NEIGE EST
POUDREUSE. RETIRER CELLE-CI
LORSQUE LA NEIGE EST
COLLANTE.

THIS DOOR WAS DESIGNED TO
HELP IMPROVE OPERATOR VISION
WHEN OPERATING IN POWDER
SNOW CONDITIONS. YOU MAY
REMOVE THIS DOOR WHEN
BLOWING WET SNOW.

190-07611
FOR MAXIMUM EFEIENCY OF THE
COMPRESSION SPRING, ADJUST AS .
PER FOLLOWING MEASUREMENT. Figure 18
/ Decal J Part no.: 190-07611
190~06651
Figure 16
Decal H Part no.: 190-06651

Figure 19

Figure 17

-11 -



ASSEMBLY

ASSEMBLY

1) The Snowblower is shipped partly assembled.

2) Install 3-point system according to the model of
your Snowblower. (See section 10 for parts
numbers). Use the holes most convenient to the
type of tractor used (Fig. 20).

3) If your snowblower is equipped with the optional
1000 to 540 RPM reducer, install it on the gear
box with the plate included (Fig. 21).

4) Install P.T.O. shaft with the shear pin end onto the
Snowblower gear box. Then attach safety shield
support chain as shown (Fig. 22). WARNING:
The telescoping tubes of the drive shaft must
never be allowed to bottom out while maintaining
a minimum overlap of 6 inches.

5) If you install a hydraulic cylinder on the chute
deflector, use model 25TR08 cylinder.

6) When installing chute, grease the groove of the
UHMW slide in order to prevent the corrosion of
the rim of the chute.

Figure 21 7) Install the chute rotation mechanism.

L R
Figure 22

-12 -



STARTING-UP

START-UP PROCEDURES

1) Check oil level in gearbox and in speed reducer if
so equipped. Adjust to required oil level as per
drawing in Parts List section. Use SAE 80W90
oil.

2) Lubricate all points with a good quality
multipurpose grease.

= 3) Check chain take-up adjustment. The spring
- - 1 maintaining the tension must be compressed to a
Figure 23 length between 3" and 3 1/4" (Fig. 16).

4) Verify for adequate tightness of all fastening

devices. Refer to torque chart on page 48.

5) Adjust skid shoes according to ground conditions
(Fig. 23).

6) Following the installation of the Snowblower on
the tractor, do not forget to lift the storage sup-
port (Fig. 24).

7) Make sure of a 540 RPM input to your
snowblower.

8) Check impeller adjustment. The tip of the blades
should be approximately 1/8" to 3/16" from the
discharge wall of the drum. If necessary, adjust
with the take-up screws provided (Fig. 25).

9) In order to avoid damaging your snowblower,
adjust the speed of descent of your 3 point hitch to
prevent striking the ground too hard.

10) Adjust the hydraulic flow in order to have a good
control of the rotation speed of the chute.

Figure 25

-13-



MAINTENANCE

1) Wipe off all grease fittings with a clean cloth
before adding grease in order to avoid injecting
dirt and sand.

2) Repair or replace damaged grease fittings.

3) Lubricate all grease fittings every 8 hours of
operation.

4) Oil drive chain every 8 hours of operation.

5) Lubricate P.T.O. shaft as indicated below:

Pull out the P.T.O. and lubricate between the two
tubes with low temperature grease. Drive line
tubes must slide easily even in cold weather. Clean
off old hardened grease and apply fresh grease as
needed.

6) Check oil level in gear box once a month. Adjust
to required oil level as per drawing in Parts List
section. Use SAE 80W90 oil.

7) Check tension of drive chain every 24 hours of
operation and adjust if necessary.

8) Check for tightness of bearing collars every 48
hours of operation.

9) Change gearbox oil once a year. Adjust to required
oil level as per drawing in Parts List section. Use
SAE 80W90 oil.

10) Check all nuts and bolts once a year. If necessary
use torque chart on page 48.

11) Standard scraper blades are reversible. Reverse
when one edge is worn out.

12) Always use recommended shear bolts.

13) UHMW slides do not require lubrification except
at the end of the season in order to prevent corro-
sion of steel components that are in contact with
the UHMW material.

If your snowblower is equipped with the optional
speed reducer

14) After 10 working hours, the chain's adjustment (if
applicable) must be checked and every 100
working hours. Please refer to section: Mainte-
nance on Speed Reducer (with chains).

15) Check oil level in speed reducer once a month.
Adjust to required oil level as per drawing in Parts
List section. Use SAE 80W90 oil.

16) Drain the oil of the speed reducer once a year.
Adjust to required oil level as per drawing in Parts
List section. Use SAE 80W90 oil.

-14 -



MAINTENANCE ON SPEED REDUCER (with chains)

It is extremely important that the chain inside the 3) With a hammer and a screw-driver or a chisel,
chain box is tightened. A loose chain will add shocks gently turn both covers in the same direction
to the entire box (chain, sprockets, bearings and spline until the next hole of the cover is in line with
couplings to gearbox). the threaded hole of the chain box.

IMPORTANT: Make sure that the covers

are turned in the same direction and by the

same number of holes.

This chain box has double functions. Otherwise, both shafts will not be parallel
and serious damages might arise.

Instructions for speed reducer (with chains) main-
tenance

1) Reduce angles at both ends of PTO in working
position by increasing the input shaft height of 8". 4) Verify the backlash between both shafts, as
described above. If the difference is too high,
2) Increase PTO capacity by increasing speed from repeat the operation explained in point 3. If
540 RPM to 1000 RPM. the backlash is correct, reinstall the bolts and

the PTO.
ADJUSTMENT OF THE CHAIN'S TENSION

After 10 working hours, the chain’s adjustment must 5) Verify the backlash every 100 working hours.
be checked. In order to do so, verify the backlash

between the input and the output shaft by turning the MAINTENANCE ON SPEED REDUCER

input shaft in both directions while the output shaft . .
remains still. If there is a play of 10° or more, the 1) Check oil level in speed reducer once a month.
chain must then be readjusted as follows: Adjust to required oil level as per drawing in

Parts List section. Use SAE 80W90 oil.
1) Remove PTO from the chain box.
2) Drain the oil of the speed reducer once a year.

2) Unscrew the 12 bolts 5/16" dia. (item #22) Adjust to required oil level as per drawing in Parts

from covers (items #7 and #15) around the List section. Use SAE 80W90 oil.

input shaft on both sides of the chain box (6

bolts on each side).

NOTE: Input shaft covers are eccentric with

outside of covers. Therefore by turning input

shaft cover, center to center distance of shafts

will be changed and thus, this will adjust the

chain’s tension.

-15-



STORAGE

1) Store the Snowblower in a cool, dry place.
2) Support the Snowblower with wooden blocks.

3) Keep all piston rods in the retracted position. This
will assure better protection against the elements.

4) Clean your Snowblower.

-16 -

5)

6)

7)

Thoroughly inspect all parts of the Snowblower.
Replace or repair worn or defective parts.

Touch-up or repaint if necessary.

Lubricate all points before storage.



TROUBLESHOOTING

P.T.O. SHAFT

PROBLEM

POSSIBLE CAUSE

CORRECTION

Premature wear of U-joints and/
or bluish color of cross journals.

Insufficient lubrication.

Excessive working angle.

- Follow lubrication

recommendations.

Replace defective U-joints.
Make sure the snowblower inlet
face is perpendicular to the
ground and if possible readjust
3-point hitch in order to position
the snowblower further away
from tractor.

Gripping or premature wear of
telescoping members.

Too much sliding under load.

Tube overlap too-short: minimum
recommended is 6".

Insufficient lubrication.
Contaminants (sand, etc.).

Avoid raising snowblower while
in operation.

Readjust 3-point hitch in order
to position the snowblower
closer to the tractor.

Follow lubrication
recommendations.

Replace defective telescopic
members.

Damaged or jammed locking pin
or bolt.

Pin or orifice contaminated by
sand, ice, etc.

Telescoping members too long,
exerting pressure on locking
device.

Clean and grease.

Readjust 3-point hitch in order
to position the snowblower
further away from tractor.

Premature wear of guard tube
bearing ring.

Lack of lubrication.

Wrong installation of guard
chain.

Part of the guard in contact with
the equipment.

Follow lubrication instructions.
Adjust chain to prevent
interference between guard &
equipment.

Replace worn or damaged
bearing rings.

Cut or deformed safety guard
tubes.

Tubes in contact with the
equipment.

Eliminate any interference
between tubes and equipment or
tractor.

Replace damaged tubes.

-17 -




TROUBLESHOOTING (cont'd)

SNOWBLOWER

PROBLEM

POSSIBLE CAUSE

CORRECTION

- The snow is not being thrown as
far as usual.

Tractor RPM too low.

Gap too wide between impeller
blade tip and drum outlet wall.
Insuffucient tractor HP.

Raise P.T.O. speed to a minimum
of 540 RPM.

Adjust impeller blades closer to
drum outlet (1/8" to 3/16").
Reduce travel speed.

- Frequent plugging of discharge
chute.

Tractor RPM too low.

Tractor RPM reduced too early
with snow still in the
Snowblower.

Slippage of PTO clutch
mechanism.
Wet snow condition.

Raise P.T.O. speed to a minimum
of 540 RPM.

Make sure the Snowblower is
completely empty before
reducing RPM, especially on
tractors with foot controlled
RPM.

Repare clutch.

Reduce travel speed.

- The impeller will not turn.

Shear bolt broken on drive shaft.

Replace shear bolt.

- The auger will not turn.

Shear bolt broken on drive shaft.
Shear bolt broken on auger drive
shaft.

Broken drive chain.

Replace shear bolt.
Replace shear bolt.

Fix or replace chain.

- The rotating drum will not turn.

Ice accumulation.
Wrong hydraulic connections.

Remove ice.
Check hydraulic connections.

- The rotating drum will not hold
it's position when blowing via
the spout

Cushion valve setting too low

Tension of the spring in drum
locking mechanism insufficient

Reset cushion valve up to 1800
psi (max)

Increase tension of spring by
adding shim(s)

- The chute will not turn.

Ice accumulation.
Wrong hydraulic connections.

Remove ice.
Check hydraulic connections.

-18 -




SPECIFICATIONS

GROUP 1l
P-740 P-800 P-860 P-862 P-860
Snowblower model .92

Snowb del P-740 P-300 P-860 P-862 P-860

A k3 TRC TRC TRC TRC TRC-92

Horse power recommended (HP) min - max 35-65 40-65 50-75 50-75 50-75
Working width po. - (cm) 74" (188) 80" (203) 86" (218) 86" (218) 92" (234)
Cutting height po. - (cm) 34" (86.5) 34" (86.5) 36" (91.5) 41%" (105.5) 36" (91.5)

Height - Chute base po. - (cm)

373" (94.9)

373" (94.9)

39 %" (100.0)

39 %" (100.0)

39 %" (100.0)

Height - chute base, TRC model po. - (cm)

40 "+" (103.4)

40 " (103.4)

42 " (108.4)

42 " (108.4)

42 " (108.4)

Impeller diameter po. - (cm) 26" (66) 26" (66) 28" (71) 28" (71) 28" (71)
Depth of drum po. - (cm) 12" (30.5) 12" (30.5) 12" (30.5) 12" (30.5) 12" (30.5)
| Impeller blades 4 4 4 4 4

Size of impeller shaft po. - (cm)

196" (3.97)

196" (3.97)

196" (3.97)

196" (3.97)

196" (3.97)

Height - Impeller center po. - (cm)

16%" (41.9)

16%" (41.9)

17%" (44.5)

17%" (44.5)

17%" (44.5)

Impeller RPM 540 540 540 540 540
Number of augers 1 1 1 2 1
Main auger diameter po. - (cm) 23" (58) 23" (58) 23" (58) 23" (58) 23" (58)
Upper auger 13"/33 cm dia. - - - Std. -
Drive chain - main auger 80 80 80 80 80
0il bath sealed gear hox Std. Std. Std. Std. Std.
Chute rota- Manual - - - - -
tion mechanism  |Hydraulic (motor) Std. Std. Std. Std. Std.
Number of shear bolts 2 2 2 2 2
Hitch category 1&2 1&2 1&2 1&2 1&2
Balanced impeller Std. Std. Std. Std. Std.
Balanced auger Std. Std. Std. Std. Std.
Drum rotation for hydraulic motor Std. Std. Std. Std. Std.
1000 to 540 RPM reducer Opt. Opt. Opt. Opt. Opt.
Scraper | Standard steel - rev. Std. Std. Std. Std. Std.
blades Carbon steel 1/2" x 4" Opt. Opt. Opt. Opt. Opt.
Carbon steel 1/2" x 6" Opt. Opt. Opt. Opt. Opt.
Tivar Opt. Opt. Opt. Opt. Opt.
Stainless steel 1/2" x 4" Opt. Opt. Opt. Opt. Opt.
Adjustable | Standard steel Std. Std. Std. Std. Std.
skid shoes | Carbon steel Opt. Opt. Opt. Opt. Opt.
Stainless steel Opt. Opt. Opt. Opt. Opt.
Full flight auger (industrial) Opt. Opt. Opt. Opt. Opt.
Chute regular Opt. Opt. Opt. Opt. Opt.
semi-industrial Opt. Opt. Opt. Opt. Opt.
quick attach indust. Opt. Opt. Opt. Opt. Opt.
- extension 24" or 48" Opt. Opt. Opt. Opt. Opt.
industrial telescopic - - - - -
Deflector manual Opt. Opt. Opt. Opt. Opt.
hydraulic Opt. Opt. Opt. Opt. Opt.
Bearing [ ductile iron casting Std. Std. Std. Std. Std.
Lateral blades Opt. Opt. Opt. Opt. Opt.
P.T.0. (standard) No. 5 No. 5 No. 6 No. 6 No. 6
P.T.0. (optionnal) No. 6 No. 6 No. 8 No. 8 No. 8
Weight Ibs - (kg) 1190 (540) 1235 (561) 1294 (572) 1475 (670) 1344 (610)
1330 (599) 1372 (617) 1432 (644) 1609 (724) 1482 (674)

Design and specifications subject to change without notice.
[ |Shaded lines apply only to models with rotary drum (TRC).

-19 -




SNOWBLOWERS P-740 P-800 P-860 P-860-92

170-03731R1

§
i
g &

A
AN /

;/\V\% //
o/ o)




SNOWBLOWERS P-740 P-800 P-860 P-860-92 (cont'd)

REF. PART # DESCRIPTION QTY
o

@

© © O O

g O © ©

~® ® o

o o o a

1 140-00922 Reversible scraper blade 1/2" X 4" x 67 3/4" 19 «.ovveieiiiiiiiiiieieieeen, 1T - - -
1 140-00932 Reversible scraper blade 1/2" x 4" x 73 3/4" Ig «vvviiiiiiiiiiiieieieienen, -1 - -
1 140-00912 Reversible scraper blade 1/2" x 4" x 79 3/4" Ig «oviviieiiiiiiiiiiiieee, - -1 -
1 140-09492 Reversible scraper blade 1/2" x 4" x 85 3/4" Ig «oivviiiiiiiiiiiiiieee, - - -1
2 319-38310 Plow bolt 7/16" x 1%" Ig + nut & lock washer ...........c.coveiiiiiiiinenannn. 7 8 8 9
3 300-40310 Bolt 1/2" NC x 1 1/2" Ig + nylon locknut .........coieieiiiiiiiiireens 2 2 2 2
4 140-10861 BraCE ettt T 1 - -
4 140-10871 BraCE ettt - - 11
5 300-38310 Bolt 7/16" NC x 1 1/2" Ig + two-way locknut ..........ccoieiiiiiiiiieens 4 4 4 4
6 300-44490 Bolt 5/8" NC x 4 1/2" Ig + nylon locknuUt .........covvieiiiiiiiiiieeens 2 2 2 2
7 110-05491 Skid shoe (right SIde) .....ovieieiiii e T 1 1 1
8 8112 LOCK PIN T/ e 2 2 2 2
9 140-01861 SKid SNOES 10CK .eneiiii e 2 2 2 2
10 300-44520 Bolt 5/8" NC x 5" Ig + nylon 1oCK NUt ........ouiviiiiiii e 2 2 2 2
11 8219 £33 o] = T [T U o] oY o] o fF T 1 1 1
12 300-40250 Bolt 72" NC x 1" Ig +10Ck Washer ......cccoviiiiiiiiii e 8 8 8 8
13 8220 1 o] £=To [-YK=T0] o] o o] & Al o 11 NPT 1T 1 1 1
14 8251 GEAI DOX T 27D ittt e 1T 1 1 1
15 Std. Hitch pin Clip B/ 82 e 3 3 3 3
16 8199 Adjustment plate for gear box + 4 nuts 1/2" NC ......cccoiiiiiiiiiiiiinens. 1T 1 1 1
17 140-10881 3-pOiNtS SIdE Dar....cviei 2 2 - -
17 140-10751 3-pOiNtS SIdE Dar....coviei - - 2 2
18 110-15052 Right [OWer hitCh ..veeee e T 1 1 1
19 300-44355 Bolt 5/8" NC x 2 1/4" Ig + nulon lock nut ......c.coviiiiiiiiiiee, 2 2 2 2
20 8004 Pin category T & 2 oo 2 2 2 2
21 8114-EG N I O T o T i A 15T L P T 1 - -
21 8202 P.T.0. Shaft TBO ..ouiniiii i e e opt.opt. 1 1
21 9225-1 P.T.O. shaft T8O ..ottt e - -opt.opt.
22 110-15051 Left loWer NITCh ..uue i 1T 1 1 1
23 300-44550 Bolt 5/8" NC x 5% " Ig + nylon [ock NUt......cccviiiiiii e 2 2 2 2
24 110-15091 UPPEI NI Lt T 1 1 1
25 6466 Splined adaptor 1% "-19 (welded) ....oooiiiiiiiiiiii e 1T 1 1 1
26 110-05631 Auger drive shaft 26 5/8" Ig overall (includes no. 25 and 29)................ 1T - - -
26 110-05641 Auger drive shaft 29 5/8" Ig overall (includes no. 25 and 29)................ -1 - -
26 110-05651 Auger drive shaft 32 5/8" Ig overall (includes no. 25 and 29)................ - -1 -
26 110-13171 Auger drive shaft 35 5/8" Ig overall (includes no. 25 and 29)................ - - -1
27 300-50400 Bolt 1" NC x 3" Ig + nylon lock NUL ....oeoviiiiiiiii e, T 1 1 1
28 300-32340 Bolt 1/4" NC x 2" Ig grade 5+ nylon lock nut ............coooiiiiiiiiinnns T 1 1 1
29 150-01491 Bushing %" i.d. x 7/8" o.d. x %" Ig (welded) .............cccooiiiiiiiinnnnn, 2 2 2 2
30 8184 Sprocket #80 + shearplate (includes No. 31) co.oviiiiiiiiiiiiees 1T 1 1 1
31 8009 Brass bushing 1% " i.d. x 17" 0.d. X 1 3/16" Ig «.eveieiiiiiiiiiiiiiiiieieen, 2 2 2 2
32 Std. Grease fitting % "-28 straight .......cccoeieiiiiiii 8 8 8 8
33 UCFD207-20 Bearing 1% " + flange & 2 grease fitting (straight) ........c.cocooiiiiiinnnnnn. 3 3 3 3
34 110-03151 Skid Shoe (IeFt SIAE) ..vvivieieiii e T 1 1 1
35 190-01441 Chain #80 X 77" Ig (77 IINKS) eueuiiiiiiii i 1T 1 1 1
35 26A80 Connecting liNk #80 .. .. T 1 1 1
35 59-80 OFfSET lINK 1o e T 1 1 1
36 120-03314 Frame P-740 ... T - - -
36 120-03354 Frame P-800 ....cuieiiiiii e -1 - -
36 120-03234 Frame P-8B0 .....iuiiiiiiiiiii i - -1 -
36 120-03414 Frame P-860-92 ... - - -1
37 150-00381 IAIET ClEVIS PN et e T 1 1 1
38 9287 Idler sprocket #80 (STEEI) ...uiuiuiriiiiii i 2 2 2 2
39 336-48000 NUT 778" NC ottt a e 2 2 2 2




SNOWBLOWERS P-740 P-800 P-860 P-860-92 (cont'd)

REF.

PART #

110-01211
110-01232
110-01221
9473
302-46400
110-11733
300-38250
300-40310
376-44000
346-45000
Std.

8374
110-20762
110-20772
110-20552
110-20962
130-02001
300-36250
8018

Std.
110-12421
FD207
uC207-20
8185

8023

8024

8025
110-13201
110-01872
110-01882
300-44310

8030
300-32280
140-10571
110-15291
300-38400

8149
110-01341
300-40310
140-09571
300-36250
323-36160
300-32220
300-38280
110-20811
336-38000
300-38310
110-04182
130-08162

MLH-315

8369

150-05961
Std.

DESCRIPTION QTY
N
o
© © o ©
4 © © ©
o ® o
o o o o
| =T PRSP T 1 1 1
Threaded rod for idler adjustment + nut 7/16" NC .........cocooeiiiiieinnnne. 1T 1 1 1
Threaded tube for idler adjustment ..o 1T 1 1 1
(0] a] o1 ¢=T1-1To] A1) o] 15 T RN PRIN T 1 1 1
Bolt 3/4" NC x 3" Ig + nylon locknUt .......ccoeiiiiiiiiii e 2 2 2 2
Chain gUArd ... e T 1 1 1
Bolt 7/16" NC x 1" Ig + nylon lock NUt ......oeieiiiiiiiie e, 5 5 5 b
Bolt 1/2" NC x 17" Ig + nylon lock NUt......cccoiiiii e 12 12 12 12
Flat washer 5/8" ... T 1 1 1
Nylon locknut 5/8" NC thin ...c..ouiiii e 1T 1 1 1
ROI PIN B/ T8 X 2 I tuiuiiii it 4 4 4 4
Adjustable clamp fastener (welded) .........ccooiiiiiii 1T 1 1 1
Auger drive shaft guard ........cooiiiiii 1 - - -
Auger drive shaft guard ........cooiiiiii -1 - -
Auger drive shaft guard ... - -1 -
Auger drive shaft guard ..o - - -1
Inside guard (Welded) ........ouiniiii e 1T 1 1 1
Bolt 3/8" NC x 1" Ig + nylon lock nut & flat washer.............c...ccoeveintns 4 4 4 4
Inside guard (bolted) .......cooviiiiiiii T 1 1 1
Grease fitting 1/4" - 28 90 d€g. .uviuiuiiiiiii e 2 2 2 2
Hinged P.T.O. Shroud ..o e e T 1 1 1
Flange for grease fitting ......ccviiiiiiiiiii e 3 3 3 3
Bearing 1 1 a M oo 3 3 3 3
Sprocket BOAB0 T T 4 B et 1T 1 1 1
AUGET P-7 40 i e s 1 - - -
AUGEE P-800 ..ot -1 - -
AUGEN P-86B0 ...t - -1 -
AUger P-860-92 ... e - - -1
Impeller 26" @ 4 blades ....coeiniiiiii 1 1 - -
Impeller 28" @ 4 blades ....coeiniiiiiii -1 1
Impeller cap screw 5/8" NC x 1 1/2" (ass. with lock-tite 242)

F 10CK WaShEr ... s T 1 1 1
Square key 3/8" X 3/8" X 312" g weieiiiii e 1T 1 1 1
Boulon 1/4" NC x 1 1/4" Ig + nylon locknut .........ccoeiiiiiiiiiiiiiiinns 2 2 2 2
Back plate ....oei e 3 3 3 3
| [T YU o] o o] o AP T 1 1 1
Bolt 7/16" NC x 3" Ig + nylon locknut ........cccooeiniiiiis 2 2 2 2
U-shaped UHMW approx. 14" int. dia. ..ccooiiiiiiiiiiiiiiiciicici e T 1 1 1
Retaining bracket.........cooiiiii T 1 1 1
Bolt 1/2" NC x 1 1/2" Ig + nylon locknut & flat washer....................... 2 2 2 2
Spacer 1/8" x 1" x 3 1/4" Ig for «Orbit» Motor .........c.coeeiiiiiiiiiinienn.. 2 2 2 2
Bolt 3/8" NC x 1" Ig 4 10CKNUL ..eoeii e 4 4 4 4
Hexagonal socket set screw 3/8" NC X 3/8" Ig ...vvvviviiiiiiiiiiiiiieieens 2 2 2 2
Bolt 1/4" NC x 3/4" Ig + 10CKNUT ...ouiniiiiiiiiiii e T 1 1 1
Bolt 7/16" NC x 1 1/4" Ig + nylon locknut & flat washer ..................... 2 2 2 2
RO g o)1 Al 0 aTo ] do] g=TUT o o Yo SR PP T 1 1 1
N T 2 NP 4 4 4 4
Bolt 7/16" NC x 1 1/2" Ig + nylon locknut & flat washer ..................... 4 4 4 4
SProcket 9 t0OTh .ouiiiii i e T 1 1 1
LU= o PP T 1 1 1
Hydraulic "Orbit" motor + cushion valve..........c.cooiviiiiiiiiiiiieen opt.opt.opt.opt.
Key for hydraulic "Orbit" mMoOtor ......oiiiieiiii e opt.opt.opt.opt.
Pin category 2 (top of 3 Point) ....ovivieieiiiii 1T 1 1 1
[ o Yo o N o 71 o Pt T 1 1 1



SNOWBLOWERS P-740TRC P-800TRC P-860TRC P-860TRC-92

170-03741R2

W £/
&) \‘ & v AN ~
\ A ;ék ’LE / -/;4/
\ éI/
\ SIBIOIGIE),
—_— \ N i ] ) ,
\ /
/
=3 ’
A /
1N ’
) .Q 7/

-23-



SNOWBLOWERS P-740TRC P-800TRC P-860TRC P-860TRC-92 (cont'd)

REF.

—
CQOWONOOOTPA,WN= ===

WWWWWWWWNNMNNNNONNNNNMNONNNN_ S aaaaa
AP OWOMNMNMNNMNN_L,OOONOOODOOOODCPALWNN_LPOOOONOOOOTPR,WWN -

PART #

140-00922
140-00932
140-00912
140-09492
319-38310
110-04721
323-36160
110-05491
8195
8196
8112
140-01861
300-44520
300-38310
MLH-315
8199
110-12442
110-12432
300-44310
300-40250
Std.

8220

8219
8230

8231
8232

8251
140-10751
140-10691
110-15052
300-44355
8004
8114-EG
8202
9225-1
110-15051
300-44490
110-15071
300-50400
6466
110-05631
110-05641
110-05651
110-13171
300-32340
150-01491

DESCRIPTION

x 4"
x 4"
x 4"
x 4"

Reversible scraper blade 1/2"
Reversible scraper blade 1/2"
Reversible scraper blade 1/2"
Reversible scraper blade 1/2"

x 67 3/4" Ig
x 73 3/4" Ig
x 79 3/4" Ig
x 85 3/4" Ig

Plow bolt 7/16" NC x 12" Ig + nut & lock washer

Sprocket 9 tooth

Hexagonal socket set screw 3/8" NC x 3/8" Ig (2)

Skid shoe (right SIde) ....uvuiiiiiiii e
U-shaped UHMW 3/8" x 7/8" X 84 5/8" Ig ..cuvveieiiiiiiiiiiiiiiieeens
U-shaped UHMW 3/8" X 7/8" X 91" Ig.cceieiuiiiiiiiiii e

Lock pin 1/4"
Skid shoes lock

Bolt 5/8" NC x 5" Ig + nylon lock NuUt .......cocoiiiiiiiiieeens

Bolt 7/16" NC x 1 1/2" Ig + nylon locknut & flat washer

Hydraulic "Orbit" motor with cushion valve .............ccoooiiiiiiiins
Adjustment plate for gear box + 4 nuts %2" NC........covvviiiiiiinnnnnns
ROtary drum 26" @ ..iueiiiiiiiii i e
Rotary drum 28 @ ..ueiiiiiiii i e
Bolt 5/8" NC x 172" Ig + nylon lock NUt .......cooiiiiiiiiiiiieees
Bolt 2" NC x 1" Ig + lockwasher .........ccoiiiiiiiiiiiiiiieeeas
Hitch pin clip B/8 2 o
] oY 2-Te LYK= TU] o oY) o fl o] o TSP
] oY =T T YU ] o] o Yo A
{CT=T= Tl oo D Q=T U] o] o o P
{CT=T= Tl oo D Q=T U] o] o o P
UHMW flat washer 3/16" x 4 5/8" i.d. x 8 1/8" 0.d. ....ecvvviiviininnnnn.
GEAr DOX T-2 7 D ittt
3-poiNts SIdE DaAr....civiiiiii i
3-poiNts SIdE DaAr....civiiiiii i

Right lower hitch
Bolt 5/8" NC x 2 1/4" Ig + nylon lock nut

Pin Category T & 2 .ot

P.T.O. shaft TH0
P.T.O. shaft T60
P.T.O. shaft T80

Left lower NItCh ..o e

Bolt 5/8" NC x 4 1/2" Ig + nylon lock nut

Upper NitCh ..o e
Bolt 1" NC x 3" Ig + nylon lock NUt .....ocoviiiiiiiiiiccc e

Splined adaptor 1 %" - 19 (welded)
Auger drive shaft 26 5/8" Ig overall (includes no
Auger drive shaft 29 5/8" Ig overall (includes no
Auger drive shaft 32 5/8" Ig overall (includes no
Auger drive shaft 35 5/8" Ig overall (includes no
Bolt 1/4" NC x 2" Ig grade 5 + nylon lock nut

. 31 and 34)
. 31 and 34)
. 31 and 34)
. 31 and 34)

Bushing 1/4" i.d. x 7/8" o.d. x 3/4" Ig (welded) ........c.cccoveiiiiiinns

=24 -

— P-740TRC

P-800TRC

Y

S NDNN=2 T N, 2 W00 == 0NNN m =D =20

= == AN = ]

N —

QTy

P-860TRC

= T NN, R, W= =2)TFTOONNMNN=2 | 2PN =

P-860TRC-92

CONNN= | =R =220—

= T NN, R W= =

opt. opt.
1T 1
2 2
1T 1
1T 1
1T 1
1 -
-1
1T 1
2 2



SNOWBLOWERS P-740TRC P-800TRC P-860TRC P-860TRC-92 (cont'd)

REF.

35
36
37
38
39
40
40
40
41
41
41
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
57
57
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72

PART #

8184
8009
Std.

UCFD207-20

110-03151
190-01441
26A80
59-80
120-03334
120-03374
120-03254
120-03394
150-00381
9287
336-48000
110-01211
110-01232
110-01221
9473
302-46400
110-11733
300-38250
300-40310
376-44000
346-45000
8369

8374
110-20792
110-20622
110-20532
110-20802
130-02001
300-36250
8018
300-36250
110-18441
300-32220
300-38330
300-44550
130-08471
Std.
150-01542
150-02561
309-32016
160-03952
Std.

DESCRIPTION
£ &
5 5
< o
~®P
o o
Sprocket #80 + shearplate (includes no. 36) .........cccocoiiiiiiiininen. 1 1
Bushing 1 1/4" i.d. x 1 1/2" 0.d. x 1 3/16" Ig «eeviviviiiiiiin, 2 2
Grease fitting 1/4"-28 straight ... 9 9
Bearing 1 1/4" + flange & 2 grease fitting (straight) ...................... 3 3
Skid shoe (Ieft SId€) ....vvirii i 1 1
Chain #80 X 77" 1g (77 liNKS) ...veeiii e 1 1
Connecting lINK #80 .....viii i 1 1
Offset lINK #80 ... 1 1
Frame P-T40TRC ... 1 -
Frame P-800TRC ... ..o -1
Frame P-860TRC ... ..o - -
Frame P-860-92TRC ... ..o - -
Idler CIEVIS PIN ..o 1 1
Idler sprocket #80 ... 2 2
NUE 778" NC e 2 2
o ] 1 1
Threaded rod for idler adjustment + nut 7/16" NC......................... 1 1
Threaded tube for idler adjustment ... 1 1
COMPrESSION SPIING ...ttt e ne e 2 2
Bolt 3/4" NC x 3" Ig + nylon locknut ..., 2 2
Chain QUArd ... 1 1
Bolt 7/16" NC x 1" Ig + nylon lock nut ..........c.cooiiiiiii, 5 5
Bolt 1/2" NC x 1 1/2" Ig+ nylonlock nut .............coooiiiiiiini, 12 12
Flat washer 5/8" ... .. 1 1
Nylon locknut 5/8" NC thin ... 1 1
Key for hydraulic motor ... opt. opt.
Adjustable clamp fastener (welded) ... 1 1
Auger drive shaft guard ... 1 -
Auger drive shaft guard ... -1
Auger drive shaft guard ... - -
Auger drive shaft guard ... - -
Inside guard (Welded) ........cooiiiiii 1 1
Bolt 3/8" NC x 1" Ig + nylon locknut & flat washer ......................... 4 4
Inside guard (bolted) ........coiiiiii 1 1
Bolt 3/8" NC x 1" Ig + lock washer ...............coooiiiiiiiiin, 8 8
Orbit Motor SUPPOIt ..o 1 1
Bolt 1/4" NC x 3/4" Ig + lock washer ..............cooiiiiiiiiiii 2 2
Bolt 7/16" NC x 1 3/4" Ig (full length thread) + lock nut ................ 1 1
Bolt 5/8" NC x5 1/2" Ig+ nylonlocknut...............coiiiiiiiiiiinn, 2 2
WV aS BT o 1 1
LY N PN .. e 2 2
Latch pin - drum J0CK ......ooiniii 1 1
T 1 1
Bolt M8 x 1.25 x 16 mm Ig + lock washer ....................cooiiiin . 2 2
Body - drum lock (welded on frame) ...........coooiiiiiiiiiiiiiiiiea, 1 1
Grease fitting 1/4" -28 90 deg. ....ooviviriii i 2 2

-25-

QTY
AN
R

e &

5 5

8 g

a o

1 1

2 2

9 9

3 3

1 1

1 1

1 1

1 1

1 -

-1

1 1

2 2

2 2

1 1

1 1

1 1

2 2

2 2

1 1

5 5

12 12

1 1

1 1

opt. opt.

1 1

1 -

-1

1 1

4 4

1 1

8 8

1 1

2 2

1 1

2 2

1 1

2 2

1 1

1 1

2 2

1 1

2 2




SNOWBLOWERS P-740TRC P-800TRC P-860TRC (cont'd)

REF.

73
74
75
76
77
77
77
77
78
78
79

80
81
81
82
83
84
8b
86
87
88
88
89
90
90
91
92
93
94
95
96
97
98
99
100
101
102
103

PART #

130-14151
FD207
uC207-20
8185
8023
8024
8025
110-13201
110-01872
110-01882
300-44340

130-14142
130-29511
130-29501

8030
300-38310
140-10571
300-32280
110-15291

8298
140-10851
140-10651
300-40310
130-29321
130-29151
300-40280
336-38000
300-40310
300-38400
110-01341

8149
300-38280
130-08162
140-09571
110-20811
110-04182

150-05961
Std.

DESCRIPTION

Guard mounting plate
Flange for 2 grease fitting

Bearing 1% "

Sprocket 8OA30 T 1%" o
Auger P-740
Auger P-800
Auger P-860
Auger P-860-92
Impeller 26" @ 4 blades
Impeller 28" @ 4 blades

Impeller cap screw 5/8" NC x 2" Ig (ass. with lock-tite 242)

+ lock washer
Hinged P.T.O. shroud
Stop block for drum lock (welded on drum)
Stop block for drum lock (welded on drum)

Square key 3/8" x 3/8" x 3%" Ig

Bolt 7/16" NC x 1 1/2" Ig + two-way locknut

Back Plate ....oiiiii i e

Bolt 1/4" NC x 1 1/4" Ig + nylon locknut
Hoses support
Spacer 3/4" i.d. x 1%" 0.d. x 9/16" Ig
Brace 3/8" x 1 1/2" x 32 3/16" Ig

Brace 3/8" x 1 1/2" x 34 3/16" Ig

Bolt 1/2" NC x 1 1/2" Ig + nylon locknut
Guard for ring gear segment
Guard for ring gear segment
Bolt 1/2" NC x 1 1/4" Ig + nylon locknut & flat washer
Nut 7/16" NC
Bolt 1/2" NC x 1 1/2" Ig + nylon locknut & flat washer
Bolt 7/16" NC x 3" Ig + nylon locknut
Retaining bracket

U-shaped UHMW approx. 14" @ int. ...ccoiiiiiiiiiiiiiii i
Bolt 7/16" NC x 1 1/4" Ig + nylon locknut & flat washer ...............
[ U= o P

Spacer 1/8" x 1" x 3 1/4" Ig for "Orbit" motor
"Orbit" motor support
Sprocket 9 tooth
Pin category 2 (top of 3 point)
Roll pin 5/16" x 2" Ig

-26 -

- = w w = P-740TRC

=, = w w = P-800TRC

—_

S e NNV

=N

N== =2 N=_2N=_=DNN00 P,

QTY

>
g g
5 5
8 %
a Ao
1 1
3 3
3 3
1 1
1_
-1
1 1
1 1
1 1
1 1
1 1
4 4
3 3
2 2
1 1
1 1
1 1
2 2
1 1
4 4
8 8
2 2
2 2
1 1
1 1
2 2
1 1
2 2
1 1
1 1
11
2 2



SNOWBLOWER P-862

170-03751R1




SNOWBLOWER P-862 (cont'd)

REF.

—_—
CQOWoOoO~NOODO P, WN -~

WNPNNDNMNNNNNNMNMNNNN_2A A A
QOWONODOPAPWN_AODOQOOONOODOPA,WN -~

31
32
33
33
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50

PART #

140-00912
319-38310
140-10871
300-38310
110-05491
8112
140-01861
300-44520
8219
300-40250
8220

8251

Std.
110-05321
140-10751
110-15052
300-44550
8004
8202
9225-1
110-15051
300-50400
110-15091
6466
110-05651
300-44355
300-32340
150-01491
8184
8009

Std.
UCFD207-20
110-03151
190-01441
26A80
59-80
120-03274
150-00381
9287
336-48000
110-01211
110-01232
110-01221
9473
300-46370
110-11733
300-38250
300-40310
376-44000
346-45000
Std.

8374
110-20552

DESCRIPTION

Reversible scraper blade 1/2" X 4" X 79 3/4" 1g o.oniiiii e 1
Plow bolt 7/16" NC x 172" Ig + nut & lock washer ..., 8
Brace 3/8" X 1 1/2" X 32 1/16" 19 «eneniriii i 1
Bolt 7/16" NC x 1 1/2" Ig + two-way locknut ... 12
Skid shoe (Fight SId€) .....c.ieieiii e
o Yo S o 1 1
SKid SN0ES 10CK ....cee e
Bolt 5/8" NC x 5" Ig + nylon locknut .........o oo
I 0] = To [T 0] o] oY o (e
Bolt 72" NC x 1" Ig + 10CK Washer ... e
StOrage SUPPOIT PIN .o
BB DOX e e
HitCh pin Clip 5732 o e
Adjustment plate for gear box + 4 nuts 1/2" NC ...,
3-pOINtS SIAE Dar ... o
Right lower hitCh .. ... e
Bolt 5/8" NC x 5 1/2" Ig+ nylon [ocknut ..o
PN Category 1 & 2 .o e
P.T.O. Shaft TOO ..ot
P.T.O. Shaft T80 ..iuiiii i e op
Left IoWer NitCh ...
Bolt 1" NC x 3" Ig + nylon Iocknut ... ..o
UPPEr NIt Lo s
Splined adaptor 14" - 19 splines (welded) ...... ..o
Auger drive shaft 32 5/8" Ig overall (includes no. 23 and 27)......c.cocvveviiiiniiinenannn.
Bolt 5/8" NC x 2 1/4" Ig + nylon locknut ...... ..o
Bolt 1/4" NC x 2" Ig grade 5 + nylon locknut ..o
Bushing %" i.d. x 7/8" 0.d. x %" Ig (welded) .......ooiiiii
Sprocket #80 + shearplate (includes N0. 29) ...
Brass bushing 1%" i.d. x 1%2" 0.d. X 1 3/16" 19 «eeviiiiiii e
Grease fitting ¥4"-28 straight ....... ..o 1
Bearing 174" + flange & 2 grease fitting (straight) ...,
Skid shoe (Ieft SIAE) ....eee i
Chain # 80 X 77" 1G9 (77 lINKS) «nuii i
ConneCting lINK 80 ... e
OFf St lINK 80 .o e e e
Fram e P-80 2 ..o
[AlEF ClEVIS PIN ...t e e
Idler SProCKet #80 ... s
UL 778" N C e e

Threaded rod for idler adjustment + nut 7/16" NC ...,
Threaded tube for idler adjustment ... ...
(07070 9Y oY1 (o IR=] o] 4 o P
Bolt 3/4" NC x 2 1/2" Ig+ nylon locknut ...
Chain QUAKA ... e e
Bolt 7/16" NC x 1" Ig + nylon loCKNUL ... e
Bolt 1/2" NC x 1%" Ig + nylon loCKNUE ... 2
Flat Washer 578" .o
Nylon locknut 5/8" NC thin ...
ROII PIN 5718 X 2" 1g - eeitieeeeeeeeeeeeeeeeeee
Adjustable clamp fastener (welded) ... ..o
Auger drive shaft gquard ...t

A, N A A 00PN 2 aAa NN A A aaagi DN AaENN AN, A A aa™ aNDNN AN 2O A 2DNDNNN -



SNOWBLOWER P-862 (cont'd)

REF.

51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94

PART #

130-02001
300-36250
8018
8030
300-38250
8135
190-01301
8186
8136
300-40430
300-32280
140-10571
110-15291
300-44490
300-40310
Std.
110-12421
FD207
uc207-20
8185

8139

8134

8144

8021
110-01882
300-44310
300-38400
8149
110-01341
300-40310
140-09571
300-36250
323-36160
300-32220
300-38280
110-20811
336-38000
300-38310
110-04182
130-08162
MLH-315
8369
150-05961
Std.

DESCRIPTION

Inside guard (WEIded) ........iuiniuieii ettt e e neens 1
Bolt 3/8" NC x 1" Ig + nylon locknut & flat washer............ccoooiiiiiiiiiie 4
Inside guard (DOIEA) ....vuieie e 1
Square key 3/8" X /8" X B2 Ig wueiuiii i 1
Bolt 7/16" NC x 1" Ig + nylon loCknUt ......coeiiiiii e 4
Drive chain guard (UPPer @UQJET) ....uiuiiieiiie i e e 1
Chain #B0 X B3 B/4 10wt 1
IdIEr SPrOCKET #B0 ...eieiit ittt 1
Idler for upper auger (hole 2") + 2 nuts 1/2" NC ..o 1
Bolt 1/2" NC x 3%" Ig + nylon locknut & flat washer.........c.c.coiiiiiiiiiiiinnne, 1
Bolt 1/4" NC x 1 1/4" Ig + nylon locknut ..o 2
BaCK Plate ... e aas 3
[ [0 T YT U] o o Yo PP 1
Bolt 5/8" NC x 4 1/2" Ig + nylon IoCKNUL .....cuiiiii e 2
Bolt1/2" NC x 1 1/2" Ig 4+ nylon [0CKNUT ....cvii e 2
Grease fitting 1/4" - 28 90 deg. «.iuiririiiii i e 2
Hinged P.T.O. ShroUd .. ... e e s 1
Flange for 2 grease fitting ........cciuininiii e 5
Bearing 1 o o e 5
SProcket BOABO T T 4 B et e 1
LOWET @UGETr P-8B 2 ...ttt e 1
UPPET QUGET P-8B2 .ottt et 1
SProcket BOA B0 T T A B et e 1
SProcket BOA BB T T /4 B et 1
IMpeller 28" @ 4 blades ....oiuiieiiii i 1
Impeller cap screw 5/8" NC x 1 1/2" Ig (ass. with lock-tite 242) + lock washer ....... 1
Bolt 7/16" NC x 3" Ig + nylon loCKNUT .....eieiiii e 2
U-shaped UHMW approx. 14" int. did. «..cooiniiiiiiii et e s 1
Retaining DraCket ... ..o e 1
Bolt 1/2" NC x 1 1/2" Ig + nylon locknut & flat washer ................ccooiiiiiiiiiinens 2
Spacer 1/8" x 1" x 3 1/4" Ig for «Orbit» MOtOr ......cooviiiiiiiiii e 2
Bolt 3/8" NC X 1" Ig 4 T0CKNUL «..ueeitie i et eeens 4
Hexagonal socket set screw 3/8" NC X 3/8" Ig coviuiiiiiiii e 2
Bolt 1/4™ NC X 3/4" Ig + 10CKNUL ..eneieii e 1
Bolt 7/16" NC x 1 1/4" Ig + nylon locknut & flat washer .............coooiiiiiiiiiiinnnnn. 2
RO T4 oTh i 0 To) o] g =TU o] To ] o AP TOPRPTR 1
N T I N PP 4
Bolt 7/16" NC x 1 1/2" Ig + nylon locknut & flat washer ..............ccooiiiiiiiiiinns 4
SPrOCKET O T00 N Lt e e 1
(U= ¢ o S PPN 1
Hydraulic "Orbit" motor + cushion valve ..o e opt.
Key for hydraulic "Orbit" moOtor ... ... opt.
Pin category 2 (top of 3 POINt) ..ouieiriri e 1
Lynch pin /4" X T 3/ e e 1

-29 -




SNOWBLOWER P-862TRC

170-03761R2




SNOWBLOWER P-862TRC (cont'd)

REF.

©Co~NOOORrWN -

WWWWWWWWNNNNNNNNNNN_A2aA A A aaaaaAa
NO PR WN_LODOONOODOORARWN_LODOONOOODAWN-=-O

38
39
40
40
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55

PART #
140-00912
319-38310
110-04721
323-36160
110-05491

8196

8112
140-01861
300-44520
130-29501
160-03952
110-05321
110-12432
300-44310
300-40250
Std.

8220

8219
110-02121
8232

8251
140-10691
110-15052
300-44550
8004

8202
9225-1
110-15051
300-44355
110-15071
300-50400
6466
110-05651
300-32340
150-01491
8184

8009

Std.
UCFD207-20
110-03151
190-01441
26A80
59-80
120-03294
150-00381
9287
336-48000
110-01211
110-01232
110-01221
9473
300-46370
110-11733
300-38250
300-40310
376-44000
346-45000
150-02561

DESCRIPTION

Reversible scraper blade 1/2" X 4" X 79 3/4" g «.euiriii e
Plow bolt 7/16" NC x 172" Ig + nut & loCKWasher...........ccooiiiiiiiii e,
SProCKet 9 tOOTN ...
Hexagonal socket set screw 3/8" NC X 3/8" 1g ...uvuivniiiiiiiii e
SKid Shoe (Fight SIAE) ... e e
U-shaped UHMW 3/8" X 7/8" X 91" Ig .uouieieiiiie e
LOCK PIN /A e
SKid SH0ES I0CK . ... e
Bolt 5/8" NC x 5" Ig + nylon 10CKNUL ...
Stop block for drum lock (wWelded on drum) ..o
Body - drum lock (welded on frame) ... ...
Adjustment plate for gear box + 4 nuts 72" NC ...
ROtary drum 28" @ ..o
Bolt 5/8" NC x 172" Ig + nylon IoCKNUL ..o
Bolt 72" NC X 1" Ig + 10CK WaSher .....c.iiieiii e
HItCh Pin Clip 5/ 32 e e
SEOrage SUP POt PN e e e
SEOrAGE SUPPOIT .ottt ettt ettt e
G DOX SUPPOI ...ttt ettt ettt
UHMW flat washer 3/16" x 4 5/8" i.d. X 8 1/8" 0.d. ...iiiriiiii e
LT T o To ) U
3B-POINtS SIA@ DAl ... e
Right low er RitCh ... e
Bolt 5/8" NC x 5 1/2" Ig + nylon loCKNUL ..o
PiN Category 1 & 2 .o
P.T.0. Shaft TB0 ..e e e e

P T 0. Shaft T80 ..t i e op
Left IoW er NItCN ... e
Bolt 5/8" NC x 2 1/4™ Ig + nylon loCKNUL ..ot

1 o] o =T o V1] o
Bolt 1" NC x 3" Ig + nylon IOoCKNUL ...t
Splined adaptor 1%2"-19 (Welded) .......ooiuiiiiii e
Auger drive shaft 32 5/8" Ig overall (includes no. 31 and 34) ..o
Bolt 1/4" NC x 2" Ig grade 5 + nylon locknut ...
Bushing 1/4" i.d. x 7/8" 0.d. x 3/4" Ig (welded) .........cooiiiiii e
Sprocket #80 + shearplate (includes N0. 36) ......cooiiiiii
Brass bushing 1 1/4" i.d. x 1 1/2" 0.d. X 1 3/16" Ig.c.oeiiiiiiii e
Grease fitting 1/4"-28 straight ... 1
Bearing 1 1/4" + flange & 2 grease fitting (straight) ...............c.ooiiiiii
SKid Shoe (I6ft SIAE) ....uieieieii e
Chain #80 X 77"IG (77 INKS) ..v.rireitiii e e e a s
ConNECHING INK 80 ...uieii e e e e
OFfSEE INK B0 ...t e e
Frame P-862TRC ...t e e

Lo | 1= o LY A o | St
Idler SPrOCKEt 80 ..ueiie i e e
UL 778" N C e e e et e

o ] T PP
Threaded rod for idler adjustment + nut 7/16" NC.........cocoiiiiiiiiii e
Threaded tube for idler adjustment ...
(070] 4] o ¢=TTS] o] A TR] o] [T [ PP
Bolt 3/4" NC x 2 1/2" Ig + nylon loCKNUL .........ooiiiiii e
CRain QUK ... e e e
Bolt 7/16" NC x 1" Ig + nylon IoCKNUL .......cooiii e
Bolt 1/2" NC x 1 1/2" Ig + nylon loCKNUL .........ooiiiiii e 2
Flat WasSher 5/ 8 ..o e e
Nylon locknut 5/8" NC thin ... e
P e e

AL A OO AN 2AAaANDNAaA A A A A a0 WON-AN A A A aaNAa™TAaAaNNAaN_, 2 A A AW 222 aPNNN_2abd Ao~




SNOWBLOWER P-862TRC (cont'd)

REF.

56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95
96
97
98
99
100
101
102
103
104
105
106
107
108
109
110
111
112

PART #
8374
110-20532
130-02001
300-36250
8018
150-01542
130-08471
300-38330
Std.
300-32280
140-10571
110-15291
300-44490
300-40310
140-10651
300-38210
Std.
130-141561
FD207
uc207-20
8185

8139

8134

8144

8021
110-01882
300-44340
130-14142
309-32016
8030
300-38250
8135
190-01301
8186

8136
300-40430
MLH-315
300-36250
300-38310
130-08152
8298
300-32220
130-29151
300-40280
8369
336-38000
300-40310
300-38400
110-01341
8149
140-09571
110-20811
110-04182
300-38280
130-08162
150-05961
Std

DESCRIPTION QTYy

Adjustable clamp fastener (Welded) ..........oooiiiniiiii
Auger drive shaft QUArd ... e
Inside guard (Welded) .......ouieinii e
Bolt 3/8" NC x 1" Ig + nylon locknut & flat washer ...
Inside guard (DOIed) ... e
Latch pin - drum 1OCK . ...ueee e
LA =T T PP
Bolt 7/16" NC x 1 3/4" Ig (full length thread) + locknut ..........c.coiiiiiiiiiiii,
LiNCh Pin T/4" X 1 B/4" 1 et et et eaas
Bolt 1/4" NC x 1 1/4" Ig 4 nylon IoCKNUT ........oiiniiii e
12 F: Tod [ o] -1 £ TP
[ (oY I U] o] o Lo ] o AT PP
Bolt 5/8" NC x 4 1/2" Ig 4 nylon IoCKNUE ........cviniii e e
Bolt 1/2" NC x 1 1/2" Ig 4 nylon IoCKNUT ........oviniii e
Brace 3/8" X T T/2" X 34 3/18" Ig uueiiiiiii et
Bolt 7/16" NC x 1 1/2" Ig + two-way locknut .......ccooiiiiiii e 1
Gease fitting 1/4™ - 28 90 dEJ. e ueutuiniiei e
Guard MOUNTING Plate ...ttt a et e e aas
Flange for 2 grease fitting .....ocveieiiiei i
Bearing T e et aaas
SProCKET BOA SO T T A B ettt ettt
Lower auger P-8B2TRC ... . e e
Upper auger P-862TRC .. ...
SProCKET BOA SO T T A B ettt ettt et a et e e
SPrOCKET BOA S T 1 A B ettt ettt e e e
IMpeller 28" @ 4 Dlades .. . .uiieieii e
Impeller cap screw 5/8" NC x 2" Ig (ass. with lock-tite 242) + lock washer....................
N I © TR =] o o TU o PP
Boulon Bolt M8 x 1.25 x 16 mm Ig + lock washer.......cccviiiiiiiiiii e
Square Key 3/8" X B/8" X B2 g tuiuiiiiiiiie e e
Bolt 7/16 NC X 1" Ig 4+ NylIon [0CKNUL ... .eeice e
Drive chain guard (UPPEr @UGET) ....ourieiiie ettt vt e ae e e e e e e e e nenenes
Chain #60 X 63 3/4" 1g (85 HNKS) ...ueieiiie e
Lo =T =T o o Yo =1 2 5 1 L
Idler for upper auger (hole 72") + 2 nUts 72" NC ..o s
Bolts 1/2" NC x 3%" Ig + nylon locknut & flat washer ...........cccooiiiiiiiiiiiiie,
Hydraulic orbit motor with CUShION ValVE ........ccuiiiiii e op
Bolt 3/8" NC x 1" Ig + 10Ck WasSher .......oiii e
Bolt 7/16" NC x 1 1/2" Ig + nylon locknut & flat washer (4) ..........ccooiiiiiieees
(4 o3l 7] o] =T o] Yo
Spacer 3/4" i.d. X 17" 0.d. X /168" Ig «.eueuiniii e
Bolt 1/4" NC x 3/4" Ig + 10Ck WaSher ... e
Guard for riNG gEar SEGMENT ....uutiiit ittt ettt e e e et e eae e e eneaeenanens
Bolt 1/2" NC x 1 1/4" Ig + nylon locknut & flat washer ..........c.cociiiiiiiiiiiiiens
=3V o T © 1 4 T3 A o 3T o (S
N T G PP
Bolt 1/2" NC x 1 1/2" Ig + nylon locknut & flat washer ..........c.ccooiiiiiiiiii i,
Bolt 7/16" NC X 3" Ig + nyIon IOCKNUT .. .ueniiiiei e eeens
Retaining DraCKet .....eii i e et et
U-shaped UHMW approx. 14" @ iNT. ..ouiiiieiiiiii e et ee e e e e e e e e e e naeeeneas
Spacer 1/8" x 1" x 3 1/4" Ig for "Orbit" MOTOr ....ouveiiii e
BT T3 A o 4 Vo) o T =T o o Yo
£ o o T 4= A e Yo X o
Bolt 7/16" NC x 1 1/4" Ig + nylon locknut & flat washer ........c.cccoooiiiiiiiiiiiien,
BT T3 A o 4 Vo) o T g =T o o Yo
Pin category 2 (top of 3 POINt) ..oeiviiieieii i
[RTe] | o1 a T ¥ A IS Rt A PP PPRP

N=aN=2 =N 22NN RN, 200 0 aDNaNaa=maaaaagiid=PNN_2NNN_WONN=_S =2 2 a N aaaa



CHUTE CST-7486

170-03271




CHUTE CST-7486

REF.

—
QOVWoONOOOGPA~,WN =

_
WwnN -

14

—_
o O

PART #

110-04401
8370

8112

Std.

8210

Std.

8145

8146
110-01112
300-32250
140-13071
T-74104
TSB-74104
25TRO8
6004

Std.

DESCRIPTION QTyY
CRULE DaSE ottt 1
Chute deflECtor oot 1
e Yod Qo 11 T 19 2 At 1 PR opt.
Cotter PN T/8" X 1 g teiniiie i e 3
Chute defleCtor Pin .oo.eiii i e e e 1
Cotter pin B5/32" X 2" 1g (2) cuuiiii s opt.
Chute adjusting rod (1) .oueieiniiii i e a s opt.
Chute adjusting tUDE (1) .ovuiiuiiii i opt.
Mounting SUPPOIT Plate . ..eiiei e e 1
Bolt 1/4" NC x 1" 1g. 4+ nylon locknut .........oiiiiii e 2
HOSES MOUNTING Plate ...ueei e e aeas 1
Manual telesSCopIC tUDE ..o e opt.
Hose support for deflector cylinder.......c.oooiiiiiiiiiii e opt.
[V 11T - opt.
Clevis pin 1" X 3 1/8" 1g (2) errieiie e opt.
Hairpin COttEr 7/8 " () tuieiie i e e opt.

-34 -



SEMI-INDUSTRIAL CHUTE PSIG-7486

170-03393




SEMI-INDUSTRIAL CHUTE PSIG -7486

REF.

—
QUOWoONOOOP,WN=

_ e A
OCONOOPL,WN -

20

NN
N —

PART #

110-22503
110-22521
110-22511
140-14041
110-22893
8376
150-05311
378-36500
110-01112
300-32250
140-13071
8112
300-40380
Std.

Std.

8146

8145
T-74104
TSB-74104
25TRO8
6004

Std.

DESCRIPTION QTy
UL DASE .ottt e 1
Lower chute defleCtor ... e 1
Upper chute defleCtor . ..o e 1
(6] a1 o [=To3 g T I o Yo HFN PR 2
A CCESS PANEL Lttt 1
Adjustable clamp fastener (welded) ..o

Spacer for CoNNECTING FOd ... . e e 2
R A= 1= 2 1= P 2
[ 0TS ST U o o Yo AN 1
Bolt 1/4" NC x 1" Ig + nylon locknut ..o 2
HOSE NOold QOWN L.ueii i e aes 1
oY o] G o 1 TN 17 1 opt.
Bolt 1/2" NC x 2 3/4" Ig + nylon lock nut & washer ...t 2
Grease firtting 1/4"-28 straight ......ccoiiniiii e 8
Cotter Pin 5/32" X 27 1g (2) c e s opt.
Chute adjusting tube (1) ... e e opt.
Chute adjusting rod (1) ...ceeieii et e e e opt.
Manual teleSCOPIC tUDE .ot e opt.
Hose support for deflector cylinder.......coooeiiiiiiiiii e opt.
L@V 1] T - P opt.
Clevis Pin 1" X 3 1/8" Ig (2) cuvriiiii i e opt.
Hairpin Cotter 7/8 " (4) .ot e e opt.

-36-



INDUSTRIAL CHUTE PCG-7486

170-03413

o —

-37-



INDUSTRIAL CHUTE PCG-7486

REF.

—
COWONOOTADWN-=

NNMNNNMNMNMNNN_,, A A AaaaaaaQaaAa
GOOPWWN—_LO0OO0OONOOOOPL,WN =

26

NN
0

PART #

110-04441
Std.

8200
110-22961
110-23051
110-22511
110-22521
110-22563
140-14041
Std.
110-22893
8376
150-05311
300-32250
140-13071
110-01112
378-36500
300-40380
Std.

8112

Std.

8146

8145
110-23022
110-23062
T-74104
TSB-74104
25TRO8
6004

Std.

DESCRIPTION QTyY
Chute adaptor with quick attach .......ccoiiiiiiii e 1
HItCh PIn Clip B/ 3 2 ot 2
Pin for quick attach (adaptor & eXteNnSioN) ......cceviviiiiiiiiiiiii i 2
EXtENSION 48" PRP-7486 . .uoiiiiiiiiiiiiii ittt et e aaeaanes opt.
EXtENSION 24" PRP-74 862 oottt e e e opt.
[0 o3 7= gle [ 1= o o 1
[0 3V o 1= 1Yo o 1
CRULE DaSE ot 1
[0 o T 1= o3 1o o T oY S0P 2
Cotter PN T/8™ X 1 I tuiniiie i e 1
ACCESS PANE ..t e 1
Adjustable clamp fastener (Welded) .......ccoiiiiiiiiii s

Spacer for CoONNECTIONG FOd . ..uii i e 2
Bolt 1/4" NC x 1" 1g. 4+ nylon locknut .........coiiiiii e 2
HOSES MOUNTING Plate ...ueei e e aeas 1
MoUunting SUPPOIT Plate ... e e e 1
LA T 1= 2
Bolt 1/2" NC x 2 3/4" Ig + nulon locknut & washer ...........cccooiiiiiiiiiiiiinnnn. 2
Grease fitting 1/4"-28 straight ........cociuiniiiii e 8
e Tod QN o 11 T 19 2 At 1 PPN opt.
Cotter pin B5/32" X 2™ Ig (2) terieiie i opt.
Chute adjusting tUDE (1) .ovuiiuiii i e opt.
Chute adjusting Fod (1) .oueieieiiiiii e ae e opt.
Access panel for extension PRP-7486 .......cccooviiiiiiiiiii i opt.
Access panel for extension PRP-7486-2.......cccciiiiiiiiiii i opt.
Manual telesSCopIC tUDE ..o s opt.
Hose support for deflector cylinder.........ooooiiiiiiiii e opt.
[V 11T - opt.
Clevis pin 1" X 3 1/8" 1g (2) enrieiiiie e opt.
Hairpin COtter 7/8 " () tuiei it opt.

-38 -



OPTIONS

170-02025R1




OPTIONS

REF.

OO OWOWOOWONNOURPRWWWWN-= 2 A

PART #

140-04051
140-04061
140-04071
140-13131
31938310
14004111
14004121
140-04131
14013141
11005501
11004681
31938310
13008291
130-08301
130-08292
13019271
11013901
11013911
11013921
110-20841
19003431
190-03501
19001311
19005681
140-09341
140-09681
140-03971
14013151
11012971
11013641
11008321
110-20581
31938370
Sd
130-16683
Sd
8348
11012961
8201-1
14015001
14015011
14015021
14015031
33340310
31938310
110-24811
11024812
110-32861
110-32862

DESCRIPTION

Scraper blade (hard. sted, nat sharpened, reversible) 1/2" x4" x67 3/4" ...
Scraper blade (hard. sted, nat sharpened, reversible) 1/2" x4" x 73 3/4" .....
Scraper blade (herd. sted, not sharpened, reversible) 1/2" x4" x 79 3/4" ...
Scraper blade (herd. sted, not sharpened, reversible) 1/2" x4" x 85 3/4" ...
Rowbdt 7/16" NCx1-1/2" Ig+nut & lock Washer ........eeveceeeeec et
Scraper blade (hardened sted, sharpened, nat reversible) 1/2" x 6" x 67 3/4"
Scraper blade (herdened sted, sharpened, nat reversible) 1/2" x 6" x 73 3/4"
Scraper blade (hardened sted, sharpened, nat reversible) 1/2" x 6" x 79 3/4"
Scraper blade (herdened sted, sharpened, nat reversible) 1/2" x 6" x 85 3/4"
Carbon sted skid shoe (light SITE) ......eeevvceeceeeeeeeeeereeee e e
Carbon sted skid Sho (IEft SIHE).........cvcvecereeeeereeeee et et
Rowdt 7/16" NC x 192" Ig+ nut & lodk Washer ...
Laterd Hade (FIght SI0E) .......cvreerereerrereeseesessesesesesssesesssesssssssessssssssssssnssanes
Laterd Hade (FIght SI0E) .......ccuveeeeereereeerrereseseeest st sesssssss st sssassssnsssssnes
Laterd Dade (I6ft SIHE)........vveerreerrrereireessseseesseesess st sseas st sssssssnsanes
Laterd bade (I6ft SIE).........cceevecrieeeeereeeeeteetee ettt st
FUl flight SPIKEA AUDES ..ottt s e
FUl flight SPIKEA AUDEN .....coveecteeeeceteeecte et s e
(0B {TTe g B0 1 o F= U'e = ST

IR ) e T - o
Soraper bads, TIVARNG, reversile 1" X5 1/4" X67 34" oo

Scraper blade, TIVARNA reversible 1" x5 1/4" X 73 3/4" ...
Scraper blade, TIVARNa reversible 1" x5 1/4" X 79 3/4" ...
Scraper blade, TIVARNa reversible 1" x5 1/4" x 85 3/4" .......ceoveevceereeenn.
TIVARblade bating plate 1/4" X 2" X67 /4" ...
TIVARDade bating plate 1/4" X 2" X 73 /4" ...
TIVARDade bating plate 174" X 2" X 79 /4" ...
TIVARDade bating plate 1/4" X 2" X85 3/4" ...
TIVARblade hdder 3/8" X5 1/2" X 67 34" ...
TIVARblade hdder 3/8" X5 1/2" XT3 34" ...
TIVARblade hdder 3/8" X5 1/2" X T /4" ..ot
TIVARDade hdder 3/8" X5 1/2" X85 3/4" ...
How bat 7/16" NCx 2 1/2" Ig+ nut & lock washer ...
Bdt 1/2" NCx 3/4" Ig+ nut & I0CK WaBHES ..o oo

Mounting plate for speed reducar1000@540 "left" ...
Bdt 1/2"NCx 1 1/2" Ig+ nylon locknut & flat washer (X)........coceerreereeerneennens

Spead reducer 1000@H40 "triple Chain’ ...
PTOshroud for spead reducer 1000@D40 .......cveeeeecereeeeeseee s ssesessnsans
PT.Q T60, CD1 3/8"21 spines, Bl 1 3/8"-6
Scraper blade (stainiess sted, not sharpened, reversible) 1/2" x4" x67%4" ...
Scraper blade (stainless sted, not sharpened, reversible) 1/2" x4" x 73%'" ...
Scraper blade (stainless sted, not sharpened, reversible) 1/2" x4" x 799" ...
Scraper blade (stainless sted, not sharpened, reversible) 1/2" x4" x85%4'" ...
Balt. cyl. head 6 RC1/2" NCx 1 1/2" Ig(inax.) + nut & lock washer .............
Row bat 7/16" NCx 1 1/2" Ig+ nut & lock Washer ........eeeeeceeeeeeeeeseeeeieenne
Sainess sted Skid shoe (fIght SITE) .........vveeerreereeeereese e st
Stainless sted skid Shoe (Eft SIJE)........vvureereereererenrisseesseeeseee s esessssssseeenns
Skid shoe (left side) with carbide SAE...........veereeeeenrireeseeee e
Skid shoe (right side) with carbide SOE..........cveveeecerereeeeeee e

N 2

. = P-740
. = P-7T40TRC

=N

= = 200

T i i I

_ A A ay

|\ 2 200, , »~, ©, ; =, P800

= =S S a N N

—_ A A a0

P-800TRC
P-860

=

=, 00

= =200

= NN AN

_ aaa

P-860TRC
P-862
P-862TRC
P-860-92

1 0 =
1 00 =
1 00 =
1 0 =

L 00
= 00
= = 00
= =S 0

N N N
NN NN N
NN NN N
N N N

1111

= a a a0
_ A A a0
_ A A a0
= a a a0

1 © =~

= 00

NN N N I

1

_ A a Ao

P-860TRC-92

1 © =

= 200 A

P A A DN A DNO -

1

opt. opt. opt. opt. opt. opt. opt. opt. opt. ot

_ A a0



P.T.O. SHAFT # 8114-EG 0

x
m
-

©CoOoONOOOPWN =

PART #

8221
8073
8061
8110
8079
6341
8077
8076
8142
8074
8363
8113
82356
8236
8223
8069
8070
8071
8072
8084-E
8083-E
8109
8086
8085
8087
8222
8308

DESCRIPTION QTy

Safety shear YOKe (2 DOIES) ..uiuieiiii e
U joint + 4 retaining rings + 1 grease fitting .......ccoeiriiiiiiiii e
R T=1 = 110V aTo N 4oV R PP
LG 1T LT ) 1 4oV PP
Yoke fOr INNEIr tUDE ... e
Stopper fOr INNEI TUDE ... e
INNEE TUDE .o e
(O 1T} = g AU o 1= TP
StopPEr fOr OULEN TUDE ...t
YOKE fOr QUEET TUDE .. eeee ettt e e e e e e aas
L0701 F- T N PP
Yoke with hole 1 3/8"-6 splines + yoke stopper (#11 included) ...........cccoiiiviiiiiiiianene.
P.T.O. section, side with safety shear bolt, inner part, without protector ...............c....c...e.
P.T.O. section, side without safety shear bolt, outer part, without protector......................
AdAPTOr (2 DOIES) et e
Yoke and Shearplate ... e
Baall ... e a e e e 1
Grease fitliNg ..ouo.eieii i e
Safety shear bolt MTO X BOMM ... e
Bearing ring for inner guard tube ..o
Bearing ring for outer guard tUDE ...
1] (0] oo -1 PP PP
FaTaT=T Y T (o PP
(O 1T} =T =] o 111 Lo PP
Complete ShIEId ... ... e
Bolt M12 x 70mm + nylon 10Ck NUT ...
SafETY ChaIN « e aas

NN, m a2 v NN =




P.T.O. SHAFT # 8202 & 8202-1 @0

REF.

©CoONOOOPWN =

12 n

13 || 14

PART #

8237
8238
8061
8110
8239
8075
8077
9212
9210-E
8240
8363
8250
8250-1
8241
8242
8242-1
8243
8244
92056
8071
8218
8245
8246
8109
8247
8248
8249
8222
8308

DESCRIPTION

Safety shear yoke (2 DOItS) ..uoueeiiiii s
U joint + 4 retaining rings + 1 grease fitting .......ccoiiiiiiiiiii e
(] =T a1 Te 4 T a T PP
Gre@se filliNg ...ceieiiii e e
Yoke fOr iNNer tUDE .....oeei s
Stopper fOr iNNEr TUDE ... e
INNEE TUDE e et
(O 1T} =T g AU o 1= PP
Stopper fOr OULEr TUDE ....ei e
YOKE fOr OULET TUDE ..eeeeiiie e e e aeaens
(001 F- T N PP
Yoke with hole 1 3/8"-6 splines + yoke stopper (#11 included) ...........c.cooviiieiiinns
Yoke with hole 1 3/8"-21 splines + yoke stopper (#11 included) .........c...cocoieinininins
P.T.O. section, SBI 1 3/8"-6, inner part, without ProteCtor .........c..vevurreruiereeeiieeireenraeeneees
P.T.O. section, QD 1 3/8"-6, outer part, Without ProteCtor .........c..vevuereiuiereieiieeiieeeneaennees
P.T.O. section, QD 1 3/8"-21, outer part, without ProteCtor ...........c.ovevueernrernierereenreennaees
AdapLor (2 DOIES) .oueeieie i
Yoke and Shearplate .......o.ouiieiiiii i s
Baall et
Gre@se fIlliNgG ...covieiiieii e et
Safety shear bolt MTO X BOMM ...ueiii e e s
Bearing ring for inner guard tube ...
Bearing ring for outer guard tUbe ... ..o
1] (0] oo -1 ST
INNEE SNIBIA ..ot ettt a e
OUtEr Shield ..o e
Complete Shield ... e
Bolt MT2 x 70mMm + T0CK NUT e e e e e aes
SafelY ChaiN «.e s

QTY
N N
S 8
)
1 1
2 2
8 8
2 2
1 1
1 1
1 1
1 1
1 1
1 1
1 1
‘] -

-1

1 1

'] -

-1
1 1
1 1
7 17
1 1
1 1

1 1
1 1
6 6
1 1
1 1
1 1
2 2
2 2



P.T.O. SHAFT # 9225-1 @

REF.

OCONOOAAPRWN =

PART #

9464-2
9208
9454
8110
9214
8075
9212
9211

9210-E
9209
8363
9455

9456-1
9457

9458-2
9572
9205
8071
8218
9459
9460
8109
9221
9220
9222
8222
8308

DESCRIPTION QTY

Safety shear yoke M10 (2 bolts) 1 3/8" - 6 SPlINES ..ouvvviiiiiiiiii e
U-joint + 4 retaining rings + 1 grease fitting .....ccoviiiiiiii e
[ T=Y =TT T N 1o o P
Grease filliNg ...covieiie i e aas
YOKE fOr INNEE TUDE ..veii et e et e e e aas
£ o] o] o =T gl 1 T Y 1= g (U1 o 1=
N BT U et e
(O 1T =Y g U] o 1= PP PP
£ o] o] o =T g 1 o TU 1 =Y (1] o=
YOKE fOr OULET TUDE ..ottt et a e eeas
L0 1 =T
Yoke with hole 1 3/8"-6 splines + yoke stopper (#1171 included) ...........cocoiiiiiiiiiiiinnne.
P.T.O. section, SBI 1 3/8"-6, inner part, without protector ..........coceviiiiiiiiiiiiiiinieieneienes
P.T.O. section, QD 1 3/8"-6, outer part, Without proteCtor ........covveviiiiiiiiiiiiiinieieneeaanes
Adaptor 1 3/8"-6 splines (2 bolts) (hole TO mm) ..o
Yoke and shearplate (hole TO MM) ..o et e e eaaens
12 7 || PP 1
Grease filliNg ...oeieii e
Safety shear bolt MTO X 60 MM ..o e et e e naeeans
Bearing ring for inner guard tUDE .........coiiiiiiii
Bearing ring for outer guard tUbe ..o
£ 0] o o 1=
1o o = =] o TT=1 T PP
L@ U 1T g1 1= Lo
{30 510 o 1= =51 1 1= Lo IS
Bolt MT2 X 70 MM 4 10CK NUL .eeiiitii et ae e ees
SafElY ChaIN «.e e

[\ N N, ) S g N N Qe Qe QU QY N0’ I NC R

-43-




GEAR BOX # 8251 (2

REF.

©CoOoONOOOPWN =

PART #

8043
30208-A
8045
8046
8047
8048
8049
30207-A
8051
8052
80563
8054
80565
6207-2RS
8057
8058
8252
8060
8062
8063
8064
8065

DESCRIPTION

L0 1713 T« [ PO
ROIIEr DEAMNG e e e
INnside CIrClip SOMIM ... et et e e
Oil s€al 40 X 80 X T 2IMIM Ltntiiiiit ittt ettt et e e e ettt e e e e aaaaaas
AdJUSTING WaASNET Lottt et
LG LT | A I T PP
Outside CIFCHIP AOMM ..ttt a et e et e et e e e e e aaanens
ROIIEr DEAMING ... et aas
] o F- Yot =T g 4 o T PP TP
AdJUSTING WaASNET Lottt
Oil sal 35 X 72 X T 2IMIM ettt ettt
Side shaft (17" - 19 SPlNES) .eeiiii i
INSIAE CIFCIIP 7 2MIM e ettt e e et e e e e e neees
Ball DEAING .o e e
Outside CIrCliP BBMIM .. ettt e e
AdJUSTING WaASNET L. et a e
Impeller shaft (1.575" & 1 3/8" - 6 SPlNES) ..evininiiiiiii s
LG LT | I S PP
Use SiliCoNe CaUIKING . ...vieii e e
2] 1 Y O I ¥y o o o PP

Ol IEVEL PIUG e e
RV =T o) o (U T PPN

-44 -

QTy

N QI QP (i G O

SN N



REDUCTION GEAR BOX # 8348

REF.

©CoOoONOOPWN =

PART #

9546
6212-RS
9547
9548
9549
6309-RS
9550

9551
8349
95563
300-34490
336-34000
9554
95565
9556
9557
9568
8350
9560

9561
9562
300-30220
9563
9564
9565

DESCRIPTION QTy

Casing WIth PlUQG .. e et
BeariNg B2 2 .ttt
SAI COVEI (47 X 7)) e e et ettt et e ettt e aas
SProCKet BO-BA26 ... et aeas
Chain 80-3 X BB Ig «ueuiuiniiii ittt ettt e e
Bearing B30 ..uiiiiii et aaeas
INPUL COVEr WIth NOIE ... e e s
SPIOCKET BO-B AT e
INput shaft 13/8"-6 SPIINES ..c.uiuieiie it aas
Oil seal (45x65x8) TC double TIPS ....ueieieie i eens
BOIt 5/T6" NC X 4 Y Ig ittt ettt e
N U Y A R N [ PP
SUArE KeY T/ 2" X 2 2 s
SPAcer (2 - 2 3/8 - 0.588) ..t e
INPUT COVEE W/ NOIE e e e e e ees
O-MiNG AS-248 .. et
SUArE KeY /8™ X 2 2 i s
Output shaft 13/8"-6 SPIINES ...cueeiiie i aaaens
Oil seal (60 x80x10) TC double lIPS .....ouiieiii e
L0 171 a e RV Lo N o] L1 o [P PP
Slotted spring Pin 3/T 6" X /4 ..
BOIt 3/T6" NC X B4 g eneuinititei ettt et e e e e 1
AT VT T/ 2 NPT e ettt ettt et e e ettt e e e aanaans

Sight glass 3/4" NPT (00l IeVel) .......oeiii e eeas

Drain plug /2" NPT e et ettt aas

N

A_IANNANA—\N_IN—\SO_\_l_\ANA_\_INA

=45 -




CYLINDER 25TR08

15050

Vel N
AN

AN

8 9
15
20 1/4"
REF. PART # DESCRIPTION QTY
1 See #RK25TR O-ring T/8M X 2 4 X 2 2 e 2
2 See #RK25TR Back-up 272" 0.d. X 3/T8 @ c.oiriiiiiiiii i e 2
3 See #RK25TR O-ring /18" X 2 /8" X 2 o it e 1
4 See #RK25TR O-riNg 1/1B" X B/8" X B/ i e 1
5 See #RK25TR O-ring 1/8" X 1 1/8" X T 3/8 M triniiie i e e ens 1
6 See #RK25TR Back-up 1 3/8" 0.d. X T/8 M @ ciuiiiiiiii it e 1
7 See #RK25TR Wiper 1 1/8" i.d. X 1 B/8" 0.0, ciiuiiiiii i 1
8 492401 YOKE (fOr 212" TUDE) «.veii i s 1
9 338-46000 T 1
10 4924-31 LTy o T S 1
11 492028 PiSTON O T /8 e e 1
12 491668 CYliNAEr DoAY 2 2 B et 1
13 492421 Head (fOor 2712 TUDE) ivie i e e 1
14 300-36355 BOolt 3/8" NC X 274" A MU .ttt et ae e aeaaes 1
15 336-36000 I LU G /1S B N 8
16 Std. Threaded rod 3/8" NC X 12" Ig ceuiuiuiiie i e ees 4
17 458599 YOKE (fOr T /8" TOA) tiuiuiiitii it e e e e e e aee e 1
NI* 8183 T T IR T oo i 1 =1 g 11 T 2
NI* RK25TR Repair kit for cylinder 2% " (includes # 1, 2, 3,4, 5,6, & 7) vvevviiiiiiiiiinninnnnn. 1

*NI = NOT ILLUSTRATED
-46 -



HYDRAULIC MOTOR # MLH-250 & MLH-315

CUSHION VALVE
H110

REF. PART # DESCRIPTION
8368 St OF SBAIS ittt e 1
11 8369 Key for "Orbit" MOTOr ... e 1



11

TORQUE CHART

TORQUE SPECIFICATION TABLE

Thread UNC and UNF || Grade 2 <:> Grade 5 @ Q @ Grade 8* <Z> @
Bolt size Torque Torque Torque
Pound feet | Newtonmeters| Pound feet | Newtonmeters| Pound feet | Newton meters
Inches mm min. max. min. max. min. max. min. max. min. max. min. max.
1/4 6.35 5 6 6.8 8.13 9 11 12.2 14.9 12 15 16.3 30.3
5/16 7.94 10 12 13.6 16.3 17 20.5 23.1 27.8 24 29 325 39.3
3/8 9.53 20 23 27.1 31.2 35 42 475 57.0 45 54 61.0 73.2
7116 11.11 30 35 40.7 47.4 54 64 73.2 86.8 70 84 949 1139
1/2 12.70 45 52 61.0 70.5 80 96 | 1085 130.2 110 132 | 149.2 179.0
9/16 14.29 65 75 88.1 101.6 110 132 | 149.2 179.0 160 192 | 217.0 260.4
5/8 15.88 95 105 | 128.7 142.3 150 180 | 203.4 2441 220 264 | 298.3 358.0
3/4 19.05 150 185 | 203.3 250.7 270 324 | 366.1 439.3 380 456 | 515.3 618.3
7/8 22.23 160 200 | 216.8 271.0 400 480 | 542.4 650.9 600 720 | 813.6 976.3
1 25.40 250 300 | 338.8 406.5 580 696 | 786.5 943.8 900 1080 | 1220.4 1464.5
11/8 25.58 - - - - 800 880 | 1084.8 1193.3 1280 1440 | 1735.7 1952.6
11/4 31.75 - - - - 1120 1240 | 1518.7 1681.4 1820 2000 | 24679 2712.0
13/8 34.93 - - - - 1460 1680 | 1979.8 2278.1 2380 2720 | 3227.3 3688.3
11/2 38.10 - - - - 1940 2200 | 2630.6 2983.2 3160 3560 | 4285.0 4827.4
* Thick nuts must be used with grade 8 bolts.
. Grade 4T O @ Grade 7T @ Grade 8T @
u— - £
§ 5 5 T_—% Torque Torque Torque
» 3| F &g Pound feet | Newtonmeters| Pound feet | Newtonmeters| Pound feet | Newton meters
min. max. min. max. min. max. min. max. min. max. min. max.
M6 UNC 1.00 3.6 5.8 4.9 7.9 5.8 9.4 7.9 12.7 7.2 10 9.8 13.6
M8 UNC 1.25 7.2 14 9.8 19 17 22 23 29.8 20 26 27.1 35.2
M10 UNC 1.5 20 25 27.1 33.9 34 40 46.1 54.2 38 46 51.5 62.3
M12 UNC 1.75 28 34 37.9 46.1 51 59 69.1 79.9 57 66 77.2 89.4
M14 UNC 2.0 49 56 66.4 75.9 81 93 | 109.8 126 96 109 | 130.1 147.7
M16 UNC 2.0 67 77 90.8 104.3 116 130 | 157.2 176.2 129 145 | 1748 196.5
M18 UNC 2.0 88 100 | 119.2 136 150 168 | 203.3 227.6 175 194 | 237.1 262.9
M20 UNC 2.5 108 130 | 146.3 176.2 186 205 252 277.8 213 249 | 288.6 337.4
M8  UNF 1.0 12 17 16.3 23 19 27 25.7 36.6 22 31 29.8 42
M10 UNF 1.25 20 29 27.1 39.3 35 47 47.4 63.7 40 52 54.2 70.5
M12 UNF 1.25 31 41 42 55.6 56 68 75.9 92.1 62 75 84 101.6
M14  UNF 1.5 52 64 70.5 86.7 90 106 122 143.6 107 124 145 168
M16  UNF 1.5 69 83 935 1125 120 138 | 162.6 187 140 158 | 189.7 214.1
M18 UNF 1.5 100 117 136 158.5 177 199 | 239.8 269.6 202 231 | 273.7 313
M20 UNF 1.5 132 150 | 178.9 203.3 206 242 | 279.1 3279 246 289 | 333.3 391.6

Use the above torques when special torque is not given.
NOTE: These values apply to fasteners as received from supplier, dry, or when lubricated with normal engine oil. They do

not apply if extreme pressure lubricants are used.

-48 -




WARRANTY

PRONOVOST warrants this product to the initial
purchaser for the period of one year from the date of
purchase against defects in materials and
workmanship.

We will replace or repair defective parts free of charge
if they are returned to our plant in St-Tite, Quebec,
Canada.

Transportation charges are the responsibility of the
customer. This warranty is not transferable.

Hydraulic cylinders and motors are covered by the
manufacturer of these items.

The PTO shafts are warrantied by the manufacturer
and cover only defects in material and workmanship,
and is conditional to recommended use and installation
only.

All PRONOVOST spare parts purchased are covered
by a three (3) month warranty.

This warranty becomes void and nul if the equipment
is modified, breaks down as the result of an accident,
is not operated according to manufacturer’s
recommendations, damaged by negligence or if main-
tenance has not been carried out as specified.

Our obligation is limited to the replacement or repair
of the defective part. PRONOVOST accepts no
responsibility for direct or indirect consequential
damages of any kind.

- 49 -









Ce manuel est aussi disponible en frangais.
Veuillez téléphoner.

(Pronovost

INNOVATION - EXCELLENCE

LES MACHINERIES PRONOVOST INC.

260, route 159,

Saint-Tite, Quebec, Canada, GOX 3HO

Tel.: (418) 365-7551, Fax: (418) 365-7954
WWWw.pronovost.qc.ca



	#24725 to #26605
	Return general index
	Return index group 2
	P-740, P-800, P-860, P-860-92
	P-740TRC, P-800TRC, P-860TRC, P-860TRC-92
	P-862
	P-862TRC
	CST-7486
	PSIG-7486
	PCG-7486
	OPTIONS
	8114-EG (T50)
	8202, 8202-1 (T60)
	9225-1 (T80)
	8251 (T27D)
	8348
	25TR08
	MLH-250, MLH-315, H110
	Following year
	Previous year

